
24
R 

EX
HA

US
T 

9.0
L 

G2
6 

CP
L 

W
/ C

AT
AL

YS
T

-A
-

G9
.0L

 G
26

DW
G.

 N
O.

RE
V

TI
TL

E

DW
N

DA
TE

Da
te

Ch
an

ge
 N

o.
GR

OU
P 

F
FI

RS
T 

US
E

AL
L 

AP
PR

OV
AL

S 
EL

EC
TR

ON
IC

AL
LY

 S
TO

RE
D 

IN
SI

DE
 W

IN
DC

HI
LL

SH
EE

T 
1 O

F 
1

SJ
B

4/1
9/2

1
A0

00
15
05
27
0

A
Pa

ge
 1 

of
 2 

Re
vis

io
n 

: -
A-

Da
te

 : 
4/1

9/2
1

Ex
pl

od
ed

 V
iew

 : 
24

R 
EX

HA
US

T 
9.0

L 
G2

6 C
PL

 W
/ C

AT
AL

YS
T 

 
Dr

aw
in

g 
No

. :
 A

00
01

50
52

70

G
R

O
U

P 
F

23

IN
SU

LA
TI
ON

 I/N
'S

 26
 &

 28

VI
EW

 "A
"

4.0

18

18

18

32

18

10

9

18

6 6
14

23

10

3

5

21

7

13

13

10

10

10

10

9

9
12

17
1

19
16

19
16

18

22

4

19

5

10

US
E 

EX
IS

TI
NG

10

SE
E 

VI
EW

"A
"

27

8
20
,2
6

24

15
15

29

SE
E 

NO
TE

 (2
)

11

25

TO
 "B

"

TO
 "C

"
"B

"

"C
"

9
17

17

9
17

17
9

2,
28

3(
N

O
TE

 5
)

34

31

3(
N

O
TE

 5
)

34 33

30

8
15

15

31

11

35

36

37

37

38

38



EXPLODED VIEW: 24R EXHAUST 9.0L G26 CPL W/ CATALYST 

DRAWING #: A0001505270  GROUP F 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: -A-  Page 2 of 2 

DATE: 4/29/21 

  1 G045772 4 NUT HEX M10-1.5 G8 YEL CHR 
 2 A0001413372 1 ASSY EXHAUST PIPE LF UPPER G26 
 (5)3 0K0555 8 SCREW SHC M10-1.5 X 25 SS 
 4 G067989 4 NUT HEX FL WHIZ M8-1.25 
 5 0D5061A 4 MTG BAND B-GRP CATALYST 
 6 0J95980ST03 2 ASSY, 9.0L B-GRP EXHAUST BRACE 
 7 0J9179 2 PIPE U-BEND 
 8 A0001413378 2 ASSY EXHAUST PIPE OUTLET G26 
 9 G022131 16 WASHER FLAT 3/8-M10 ZINC  
 10 G080762 8 BOLT U 3/8-16 X 2.62 
 11 A0000206607 2 ASSY WIRE MESH 2.5" EXHAUST BELLOW 
 12 G051756 4 SCREW HHC M10-1.5 X 20 C8.8 
 13 059902A 2 RAINCAP 2.50 / 2.69 
 14 10000014548 1 ST03 BRACKET MUFFLER RAISING 
 15 G096694 4 V-BAND CLAMP EXH ELB 
 16 G022129 8 WASHER LOCK M8-5/16 
 17 G046526 12 WASHER LOCK M10 
 18 G042907 16 SCREW HHC M8-1.25 X 16 C8.8 
 19 G022145 12 WASHER FLAT 5/16-M8 ZINC 
 20 A0001413374 1 ASSY EXHAUST PIPE RT UPPER G26 
 21 0J9175 1 HEAT SHIELD 
 22 G042909 4 SCREW HHC M8-1.25 X 30 C8.8 
 23 0J9564 1 CATALYST MUFFLER 9.0L G18 
  0H8718C 1 MUFFLER 9.0L G18 
 (4)24 0F9071 1 SENSOR OXYGEN 
 25 10000024084 2 ST03 EXHAUST SIDE BRACE RT G26 
 26 A0001302806 1 BLANKET EXHAUST 2.5 G26 RT  
 27 026073A 1 PLUG STD PIPE 1/4 STEEL SQ HD 
 28 A0001302805 1 BLANKET EXHAUST 2.5 G26 LF 
 (1)29 0C9748 1 PLUG M18-1.50 
 30 10000045385 1 EXHAUST HEAT SHIELD RT SIDE   
 31 0J9839 2 GASKET EXHAUST 9.0L G18 
 32 10000024121 1 ST03 ASSY EXHAUST CROSS BRACE G26 
 33 10000045329 1 EXHAUST HEAT SHIELD LF SIDE 
 34 0J9347 8 WASHER WEDGELOCK M10 SS 
 35 A0001524003 1 EXHAUST HEAT SHIELD LF SIDE INNER 
 36 A0001524004 1 EXHAUST HEAT SHIELD RT SIDE INNER 
 37 G092120 4 NUT LOCK TRIC M6 X 1.0 Y/ZNC 
 38 0E3257 4 SCREW HHFTT M6-1.0 X 16 
  
 
NOTES(UNLESS OTHERWISE SPECIFIED): 
(1) USED WITH NON-CATALYST MUFFLER. 
(2) DO NOT COVER THE O2 SENSOR. CENTER 02 CENSOR WITHIN BLANKET CUTOUT. 
(3) USE LOWEST TENSION SETTING (#1) ON PANDUIT CABLE TIE GUN MODEL #GS2B. 
(4) USED WITH CATALYST MUFFLER. 
(5) TORQUE VALUES: 
    I/N 3 – 31FT-LBS. 
 


